
* Corresponding author.

1944-3994/1944-3986 © 2021 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2021.27622

235 (2021) 92–98
September

Applying the aerobic/membrane hybrid process for treatment of 
slaughterhouse wastewater

Hakim Zamania, Hossein Alizadeh Golestanib,*, Seyed Mahmoud Mousavic, 
Rahele Zhianid,e, Malihe Sadat Hosseinie

aDepartment of Chemical Engineering, Neyshabur Branch, Islamic Azad University, Neyshabur, Iran, email: zamani@iauq.ac.ir 
bDepartment of Chemical Engineering, Quchan Branch, Islamic Azad University, Quchan, Iran, email: Hgolestani40@iauq.ac.ir 
cDepartment of Chemical Engineering, Faculty of Engineering, Ferdowsi University of Mashhad, Mashhad, Iran, email: mmousavi@um.ac.ir 
dYoung Researchers and Elite Club, Neyshabur Branch, Islamic Azad University, Neyshabur, Iran, email: r_zhiani@iau-neyshabur.ac.ir 
eDepartment of Chemistry, Faculty of Sciences, Neyshabur Branch, Islamic Azad University, Neyshabur, Iran, email: malihehosseiny@yahoo.com

Received 16 May 2020; Accepted 11 July 2021

a b s t r a c t
Slaughterhouse wastewater is difficult to treat due to a large amount of organic matter, blood, 
nutrients, and suspended solids. Therefore, in this study, a combination of aerobic treatment and 
nanofiltration was investigated as a hybrid process to remove contaminants from bovine and sheep 
slaughterhouse effluent. Treatment operation in the aerobic process was performed at three levels 
of sludge concentration (30, 50, and 70 mg/L), four levels of aeration rate (0.3, 0.4, 0.5, and 0.6 m3/h), 
and four levels of aeration time (2, 4, 6, and 8 h). The nanofiltration process was performed at three 
transmembrane pressure levels of 8, 12, and 16 bar and various filtration times. Findings indicated 
that aerobic treatment with 50 mg/L of sludge concentration, 0.5 m3/h aeration rate, and 4 h aer-
ation time reduced chemical oxygen demand (COD), total suspended solids (TSS), and total dis-
solved solids (TDS), by almost 95.4%, 15.3%, and 2.8%, respectively. The results also showed that 
increasing the filtration time caused the fouling phenomenon which decreased the permeate flux. 
Applying the filtration process led to more TDS, COD, and TSS reduction, by about 34%, 95%, and 
98.8%, by this process respectively. Consequently, at the end of the hybrid process, the amounts 
of TDS, COD, and TSS reached 6,290, 2.73, and 1.9 mg/L, respectively. These values imply that the 
treated wastewater complies with environmental standards.

Keywords: Aerobic process; Membrane filtration; Slaughterhouse; Wastewater treatment

1. Introduction

Slaughterhouse wastewater has been classified as 
industrial waste in the agricultural and food industries 
[1]. Wastewaters from slaughterhouses and meat process-
ing industries were classified by Environmental Protection 
Agency (EPA) as one of the most environmentally harm-
ful wastes [1]. Non-automatic slaughterhouses consume 
much water due to the cleaning processes such as washing 

before and after animal slaughtering and cleaning floors 
and equipment [2–4].

The water consumption per slaughtered animal ranges 
from 1 to 3.8 m3 based on the type of animal, and the pro-
cesses employed in the slaughterhouse [5]. Most of this 
amount is discharged as wastewater, with volumes from 0.4 
to 3.1 m3 per slaughtered animal reported in the literature [5].

Effluents from the slaughterhouses of meat industries are 
heavily polluted and contain a high biodegradable organic 
material concentration. Therefore, the pollution capacity 



93H. Zamani et al. / Desalination and Water Treatment 235 (2021) 92–98

of these industries is high [6]. The wastewater from a cat-
tle and sheep slaughterhouse is a mixture of the processing 
water from both the slaughtering and cleaning, which causes 
many changes in organic matter concentration. The main 
pollutant in slaughterhouse effluents is organic matter. The 
organic load contributors to these effluents are paunch, feces, 
fat and lard, grease, undigested food, blood, suspended 
material, urine, loose meat, soluble proteins, excrement, 
manure, grit, and colloidal particles [7,8].

Most of these industries discharge their effluents to 
sewer or watercourse. Untreated slaughterhouse wastewater 
entering into a municipal sewage treatment system may cre-
ate severe problems due to its very high biological oxygen 
demand (BOD) and chemical oxygen demand (COD) [9].

Several studies have described the common character-
istics of slaughterhouse wastewater (SWW) and reported 
that raw wastewater has BOD 834–16,680 mg/L, COD 
1,790–27,800 mg/L), pH 6.7 to 8, and electrical conductiv-
ity (EC) = 1.99–9.14 mS [10,11]. Discrete disposal of water 
effluent from the slaughterhouses is a significant source of 
pollution. This affluent, if not disposed of properly, then 
causes various health and environmental issues. Singh et al. 
[12] suggested that there should be a controlled system of 
liquid waste collection in the premises of a slaughterhouse. 
Wastewater is sometimes discharged into the environment 
without any treatment or with only a simple pre-treatment 
[13,14]. Discharging this wastewater into water bodies is 
one of the critical environmental issues for slaughterhouses 
[13–15]. The environmental issues of slaughterhouses due to 
poor management and planning could badly affect the health 
and environment. There should be a strict policy regarding 
environmental management by regulatory authorities for 
slaughterhouses [16]. To comply with water pollution con-
trol standards and to reduce the cost of sewer surcharges, 
these industries have to apply an adequate treatment of 
their effluents. Therefore, treating slaughterhouse waste-
water is very important for preventing high organic loading 
to municipal wastewater treatment plants. The most com-
mon methods used for treating slaughterhouse wastewaters 
are fine screening, sedimentation, coagulation–floccula-
tion, trickling filter, and activated sludge processes [17–20].

Ogbomida et al. [16] have suggested appropriate waste-
water treatment procedures for a slaughterhouse to prevent 
the contamination of the environment, including surface 
and groundwater. Cost-effective implementation of tech-
nology and management approaches, such as separation 
by screening (solids), protein recovery (blood separation), 
primary settling, etc. should be carried out to reduce the 
period of delayed degradation [16].

The conventional activated sludge process is widely used 
in treating municipal and industrial wastewater. However, 
this technique usually suffers failure in the sedimentation 
and thickening due to the excess growth of filamentous 
bacteria in sludge suspension [21]. To overcome this draw-
back and improve system performance, membrane filtra-
tion technology was introduced in biological wastewater 
treatment [22]. Today, membrane technology is widely used 
in many fields such as wastewater treatment due to its low 
energy requirements, easy scale-up, low space need, and 
proper separation. Thus, its use to treat slaughterhouse 
wastewater seems to be appropriate [23,24].

Although different treatment technologies have been 
applied for treating SWW, there are insufficient studies that 
examine nanofiltration and combined aerobic and mem-
brane systems for the treatment of SWW. The removal of 
BOD and COD was reported in some studies in the field 
of poultry slaughterhouse wastewater treatment in which 
ultrafiltration, nanofiltration, reverse osmosis, static granular 
bed reactor, and anaerobic membrane bioreactors (AnMBR) 
had been leveraged [25–30].

In our previous study [31], the treatment of slaughter-
house wastewater was evaluated by performing anaerobic 
and coagulation–flocculation methods as a hybrid process. 
The combined process means using a series of processes in 
which raw effluent enters the first process, then the output 
is used as feed for the next process, and the final output is 
the main product, during which the properties are mea-
sured, the effect is reported. Anaerobic treatment resulted 
in the reduction of the portion of COD. Coagulation–floc-
culation reduced most of the suspended and colloidal par-
ticles, and aluminum sulfate was a suitable coagulant for 
this purpose. However, adding coagulants introduced 
various ions, caused an increase in total dissolved solids 
(TDS). The anaerobic and coagulation–flocculation hybrid 
process did not meet the COD and total suspended solids 
(TSS) standards for the disposal of wastewater, and thus a 
supplementary treatment process is required. The approved 
wastewater treatment standards for different pollution indi-
ces of BOD, COD, total nitrogen (TN), total phosphorus 
(TP), TSS, and pH in Iran are 50–100 mg/L, 100–200 mg/L, 
10–20 mg/L, 1–2 mg/L, 40–100 mg/L, and 6–9, respectively 
[32].Thus, the present study investigates the combined 
application of aerobic treatment and nanofiltration as a com-
bined process for treating the initially treated wastewater 
to achieve reclamation standards.

2. Materials and methods

2.1. Materials

The wastewater used in this experimental work was col-
lected from a bovine and sheep slaughterhouse located in 
Quchan, Iran, and was labeled as raw wastewater. The pollu-
tion indices values of the wastewater, which the coagulation–
flocculation and anaerobic hybrid process has previously 
treated, are TSS = 190 mg/L, COD = 1,295 mg/L, pH = 6.8, 
and TDS = 9,840 mg/L [31].

The aerobic sludge for initial seeding was obtained 
from the final clarifier of the wastewater treatment plant of 
Quchan. The aerobic sludge for initial seeding was obtained 
from the final clarifier of the wastewater treatment plant of 
Quchan. The sludge contains various aerobic microorgan-
isms with 100 mg/L of (TSS) and 50 mg/L of volatile sus-
pended solids. These activated microorganisms were accus-
tomed to environmental and operational conditions.

The membrane was a UTC-70UB flat-sheet membrane 
made by Toray Company Located in Tokyo, Japan, with an 
effective surface area of 98.5 cm2 in the module. This mem-
brane consists of three layers: (a) 0.3 µm polyamide as the 
dense layer, (b) 45 µm polysulfone as the support layer, 
and (c) 100 µm polyester as the base layer. The molecular 
weight cut-off of the membrane is 200 Da.



H. Zamani et al. / Desalination and Water Treatment 235 (2021) 92–9894

2.2. Aerobic activated sludge and membrane filtration pilot plant

The pilot plant consists of an aeration tank equipped 
with a mixer, an air compressor, a sedimentation tank, an 
intermediate tank for membrane filtration, a membrane cell, 
two pumps, a flow meter, a pressure gauge, and some flow 
regulating valves as assembled as shown in Fig. 1.

The effluent was first treated through sedimentation, 
anaerobic treatment, and coagulation–flocculation pro-
cesses. Then, it poured into the aerobic process aeration tank 
as feed for the present experimental study [31]. In this study, 
an aerobic activated sludge system was used. The effluent 
from the activated sludge process entered an intermediate 
tank for holding and subsequent use in the nanofiltration 
process.

3. Experimental procedure

First, experiments were performed on three levels of 
sludge concentration, four levels of aeration time, and a 
fixed aeration rate. After determining the best aeration time 
and sludge concentration, experiments were performed to 
determine the appropriate aeration rate. Then, the effluent 
which had been treated under the optimal sludge concentra-
tion, aeration rate, and aeration time was used as feed for 
the membrane process. The output of the aerobic process 
entered the sedimentation tank and then the intermediate 
tank for nanofiltration operation. The filtration process was 
performed for 4 h at three levels of transmembrane pres-
sure (TMP) including 8, 12, and 16 bar, and sampling was 
performed every hour. After each step of the experiment, the 
following characteristics of treated wastewater were mea-
sured: pH (Metrohm 80027 pH meter, Switzerland), COD 
(Aqualytic AL800 spectrophotometer, Germany), TSS (using 

a conventional analytical method), and TDS (Jenway 407 
conductivity meter, Germany). The analyses for pH, COD, 
TDS, and TSS were performed using the standard proce-
dures of examining water and wastewater [33].

4. Results and discussion

4.1. Aerobic process

As the first step in the aerobic process, experiments 
were performed at a constant aeration rate for three levels 
of sludge concentration and four levels of aeration time. The 
results of this step are shown in Figs. 2 and 3. In this pro-
cess, microorganisms are the leading cause of the decompo-
sition reactions of organic matter, and the energy obtained 
from this metabolism is used to survive in their biological 
functions [13]. According to Figs. 2 and 3, the removal of 
the desired values of TDS, TSS, and COD was obtained at 
a sludge concentration of 50 mg/L and aeration time of 4 h. 
In the next step in the aerobic process, experiments were 
performed at a fixed aeration time for three levels of sludge 
concentration and four aeration rate levels.

As shown in Figs. 4 and 5, with the changes in aera-
tion rate over a fixed 4 h aeration time, the values of TDS, 
TSS, and COD were first decreased and then did not 
change much as the aeration rate increased. Therefore, 
the optimal aeration rate of 0.5 m3/h was selected. These 
results show that an adequate amount of active microor-
ganisms and sufficient oxygen concentration in the aera-
tion tank can quickly reduce organic matter. The results 
showed that the aerobic process could reduce TDS from 
9,840 to 9,559 mg/L, TSS from 190 to 161 mg/L, and COD 
from 1,295 to 60 mg/L in wastewater; which is equivalent to 
a reduction of about 2.8%, 15.3%, and 95.4%, respectively. 

Fig. 1. Schematic diagram of the aerobic and membrane hybrid process.



95H. Zamani et al. / Desalination and Water Treatment 235 (2021) 92–98

0

50

100

150

200

250

300

350

2 4 6 8

TS
S 

 a
nd

 C
OD

 (
m

g/
L)

Aera�on �me (h)

30 mg/L(TSS) 50 mg/L(TSS) 70 mg/L(TSS) 30 mg/L(COD) 50 mg/L(COD) 70 mg/L(COD)

Fig. 3. TSS and COD variations for different levels of sludge concentration and aeration time at 0.3 m3/h aeration rate.

40

2040

4040

6040

8040

10040

0.3 0.4 0.5 0.6

TD
S 

(m
g/

L)

Aera�on rate (m3/h)

30 mg/L(TDS) 50 mg/L(TDS) 70 mg/L(TDS)

Fig. 4. TDS variations for different levels of sludge concentration and aeration rate at 4 h aeration time.

50

2050

4050

6050

8050

10050

2 4 6 8

TD
S 

(m
g/

L)

Aera
on 
me (h)

30 mg/L(TDS) 50 mg/L(TDS) 70 mg/L(TDS)

Fig. 2. TDS variations for different levels of sludge concentration and aeration time at 0.3 m3/h aeration rate.



H. Zamani et al. / Desalination and Water Treatment 235 (2021) 92–9896

Liu et al. [4] were investigated the formation and charac-
teristics of aerobic granular sludge for biological nutrient 
removal of slaughterhouse wastewater in a sequencing 
batch bioreactor. Their experimental results showed that 
the removal efficiency of COD reached 95.1%.

4.2. Membrane filtration process

Since in the previous study, the coagulation process 
was used, adding the coagulant increased the wastewater 
TDS [31]. Therefore, the use of the nanofiltration process 
for wastewater treatment is more logical. The results of 
nanofiltration experiments considering the changes in the 
two parameters of TMP and filtration time at three levels 
of TMP and the four levels of filtration time are shown in 
Figs. 6 and 7. With increasing TMP, the water transfer rate 
is higher than other wastewater components, so TDS, COD, 

and TSS values are reduced. However, according to Fig. 8, 
the flux increased due to the increased driving force of the 
process. Increasing the filtration time led to membrane foul-
ing; therefore, the flux and the values of TDS, COD, and 
TSS of the permeate were decreased.

Applying the nanofiltration process reduced TDS, 
TSS, and COD to 6,290, 1.9, and 2.73 mg/L, equivalent to a 
reduction of about 34%, 98.8%, and 95%, respectively. These 
results show that the wastewater treated using the com-
bined process complies with environmental standards for 
its discharge.

In this regard, Jensen et al. [34] could achieve over 
95% COD removal from the Australian cattle slaughter-
houses wastewater using an AnMBR. Likewise, Gürel and 
Büyükgüngör [5] used a membrane bioreactor to remove 
organic substances and nutrients from slaughterhouse plant 
wastewater. They obtained the removal efficiencies of 97%, 

20

70

120

170

220

0.3 0.4 0.5 0.6

TS
S 

 a
nd

 C
O

D 
(m

g/
L)

Aera�on rate (m3/h)

30 mg/L(TSS) 50 mg/L(TSS) 70 mg/L(TSS) 30 mg/L(COD) 50 mg/L(COD) 70 mg/L(COD)

Fig. 5. TSS and COD variations for different levels of sludge concentration and aeration rate at 4 h aeration time.

0

1000

2000

3000

4000

5000

6000

7000

8000

9000

60 120 180 240

TD
S 

(m
g/

L)

filtra�on  �me (min)

8bar(TDS) 12bar(TDS) 16bar(TDS)

Fig. 6. TDS variations in permeate overtime at different TMPs.



97H. Zamani et al. / Desalination and Water Treatment 235 (2021) 92–98

96%, 65%, and 44% for COD, total organic carbon, TP, and 
TN, respectively. These studies confirm that the obtained 
results are consistent with the literature on membrane pro-
cesses in wastewater treatment.

5. Conclusion

In this study, the aerobic and nanofiltration hybrid pro-
cess was explored on the pilot-scale to remove contaminants 
from a slaughterhouse effluent. The results showed that 
TDS, COD, and TSS values were reduced by almost 2.8%, 
95.4%, and 15.3% at the best treatment condition using the 
aerobic process, respectively.

Moreover, the nanofiltration of wastewater led to the 
production of clear wastewater. Increasing TMP caused more 
water molecules to pass through the membrane than other 
components, so TSS and COD were reduced significantly at 
the end of filtration. Finally, at the best treatment condition 
using the hybrid process, the values of COD, TDS, and TSS 

were reduced by about 99.8%, 36%, and 99%, respectively. 
These results show that the treated wastewater complies 
with environmental standards.

Acknowledgment

The spiritual supports of the municipality council and 
Quchan city slaughterhouse for conducting this study are 
appreciated.

References
[1] R.H. Walter, R.M. Sherman, D.L. Downing, Reduction in 

oxygen demand of abattoir effluent by precipitation with metal, 
J. Agric. Food Chem., 22 (1974) 1097–1099.

[2] P.W. Harris, B.K. McCabe, Review of pre-treatments used in 
anaerobic digestion and their potential application in high-
fat cattle slaughterhouse wastewater, Appl. Energy, 155 (2015) 
560–575.

[3] P.D. Jensen, S.D. Yap, A. Boyle-Gotla, J. Janoschka, C. Carney, 
M. Pidou, D.J. Batstone, Anaerobic membrane bioreactors 
enable high rate treatment of slaughterhouse wastewater, 
J. Biochem. Eng., 97 (2015) 132–141.

[4] Y. Liu, X. Kang, X. Li, Y. Yuan, Performance of aerobic granular 
sludge in a sequencing batch bioreactor for slaughterhouse 
wastewater treatment, Bioresour. Technol., 190 (2015) 487–491.

[5] L. Gürel, H. Büyükgüngör, Treatment of slaughterhouse 
plant wastewater by using a membrane bioreactor. Water Sci. 
Technol., 64 (2011) 214–219.

[6] S.K.I. Sayed, Anaerobic Treatment of Slaughterhouse 
Wastewater Using the UASB Process, Dissertation, Internally 
Prepared, Agricultural University, 1987.

[7] M. Asselin, P. Drogui, H. Benmoussa, J.-F. Blais, Effectiveness 
of electrocoagulation process in removing organic compounds 
from slaughterhouse wastewater using monopolar and bipolar 
electrolytic cells, Chemosphere, 72 (2008) 1727–1733.

[8] U. Tezcan Ün, A.S. Koparal, Ü.B. Öğütveren, Hybrid processes 
for the treatment of cattle-slaughterhouse wastewater using 
aluminum and iron electrodes, J. Hazard. Mater., 164 (2009) 
580–586.

[9] R. Alvarez, G. Lidén, Semi-continuous co-digestion of solid 
slaughterhouse waste, manure, and fruit and vegetable waste, 
Renewable Energy, 33 (2008) 726–734.

0

10

20

30

40

50

60

60 120 180 240

TS
S 

an
d 

CO
D 

(m
g/

L)

filtra�on  �me (min)

8bar(TSS) 12bar(TSS) 16bar(TSS) 8bar(COD) 12bar(COD) 16bar(COD)

Fig. 7. TSS and COD variations in permeate overtime at different TMPs.

 

30

35

40

45

50

55

60

0 1 2 3 4 5

Pe
rm

ea
te

 fl
ux

(l/
m

2 h
)

Time (h)

8 bar 12 bar 16 bar

Fig. 8. Permeate flux overtime at different TMPs.



H. Zamani et al. / Desalination and Water Treatment 235 (2021) 92–9898

[10] Z. Yousefi, M. Behbodi, R.A. Mohammadpour, Slaughterhouse 
wastewater treatment by the combined anaerobic baffled reactor 
and anaerobic filter: study of OLR and HRT optimization in 
ABR/AF reactors, Environ. Health Eng. Manage. J., 5 (2018) 
137–142.

[11] C. Bustillo-Lecompte, M. Mehrvar, Slaughterhouse wastewater: 
treatment, management and resource recovery. Physico-
chemical wastewater treatment and resource recovery, 
R. Farooq, Z. Ahmad, Eds., IntechOpen, 2017, pp. 153–174, 
doi: 10.5772/65499.

[12] A.L. Singh, S. Jamal, S.A. Baba, Md. M. Islam, Environmental 
and health impacts from slaughter houses located on the 
City Outskirts: a case study, J. Environ. Prot., 5 (2014) 46296, 
doi: 10.4236/jep.2014.56058.

[13] R.K. Dereli, M.E. Ersahin, H. Ozgun, I. Ozturk, D. Jeison, 
F. van der Zee, D. Jeison, J.B. van Lier, Potentials of anaerobic 
membrane bioreactors to overcome treatment limitations 
induced by industrial wastewaters, J. Bioresour. Technol., 
122 (2012) 160–170.

[14] M. Barrera, M. Mehrvar, K.A. Gilbride, L.H. McCarthy, 
A.E. Laursen, V. Bostan, R. Pushchak, Photolytic treatment 
of organic constituents and bacterial pathogens in secondary 
effluent of synthetic slaughterhouse wastewater, J. Chem. Eng. 
Res. Des., 90 (2012) 1335–1350.

[15] A.A. Diallo, H. Brugère, M. Kérourédan, V. Dupouy, P.L. Toutain, 
A. Bousquet-Mélou, D. Bibbal, Persistence and prevalence of 
pathogenic and extended-spectrum beta-lactamase-producing 
Escherichia coli in municipal wastewater treatment plant 
receiving slaughterhouse wastewater, J. Water Res., 47 (2013) 
4719–4729.

[16] E.T. Ogbomida, B. Kubeyinje, L.I. Ezemonye, Evaluation of 
bacterial profile and biodegradation potential of slaughterhouse 
wastewater, African J. Environ. Sci. Technol., 10 (2016) 50–57.

[17] L. Masse, D.I. Masse, Effect of soluble organic, particulate 
organic and hydraulic shock loads on anaerobic sequencing 
batch reactors treating slaughterhouse wastewater at 20°C, 
Process Biochem., 40 (2005) 1225–1232.

[18] A. Torkian, A. Eqbali, S.J. Hashemian, The effect of organic 
loading rate on the performance of UASB reactor treating 
slaughterhouse effluent, Resour. Conserv. Recycl., 40 (2003) 
1–11.

[19] N.T. Manjunath, I. Mehrotra, R.P. Mathur, Treatment of 
wastewater from slaughterhouse by DAF-UASB system, Water 
Res., 34 (2000) 1930–1936.

[20] J. Palatsi, M. Vinas, M. Guivernau, B. Fernandez, X. Flotats, 
Anaerobic digestion of slaughterhouse waste: main process 
limitations and microbial community interactions, Bioresour. 
Technol., 102 (2011) 2219–2227.

[21] F. Meng, H. Zhang, F. Yang, H. Zhang, F. Yang, Y. Li, J. Xiao, 
X. Zhang, Effect of filamentous bacteria on membrane 
fouling in a submerged membrane bioreactor, J. Membr. Sci., 
272 (2006)161–168.

[22] H.-M. Zhang, J.-N. Xiao, Y.-J. Cheng, Comparison between a 
sequencing batch membrane bioreactor and a conventional 
membrane bioreactor, Process Biochem., 41 (2006) 87–95.

[23] A. Subramani, J.G. Jacangelo, Emerging desalination 
technologies for water treatment: a critical review, Water Res., 
75 (2015) 164–187.

[24] M.F. San Roman, E. Bringas, R. Ibanez, I. Ortiz, Liquid 
membrane technology: fundamentals and review of its 
applications, J. Chem. Technol. Biotechnol., 85 (2010) 2–10.

[25] D. Yordanov, Preliminary study of the efficiency of ultrafiltration 